
 

 

 

 

 
 

 

BUSINESS PAPER 
PUBLIC EXHIBITION COPY 

 
 

 

 

 

 

 

Ordinary Council Meeting 
18 August 2022 



 

 

STATEMENT OF ETHICAL OBLIGATIONS 

Councillors are reminded of their oath or affirmation of office made under section 233A of the 
Local Government Act 1993 and their obligations under the Council’s code of conduct to disclose 
and appropriately manage conflicts of interest. 

CONFLICTS OF INTEREST 

A conflict of interest arises when the Mayor or Council staff are influenced, or are seen to be 
influenced, in carrying out their duties by personal interests. Conflicts of interest can be pecuniary 
or non-pecuniary in nature. 

A pecuniary interest is an interest that a person has in a matter because of a reasonable likelihood 
[...]
 Noting that the plant capacity is reduced to ~ 290 kL/day if only Bore 2 is available at 3.9 L/s 

3.5.2 Bredbo Aeration 

It is recommended that the aeration tower is maintained in the treatment process to remove free CO2 (TBC) 
and oxidise soluble iron. 

It is recommended that the design, and operation, of the aeration tower is confirmed and documented in the 
next stage of the project so that this can be provided to any 3rd party undertaking works.  

3.5.3 Reservoir 

Key capacity information on the Bredbo Reservoir from the Options Assessment Report (Hunter H2O, 
September 2020) is, 

 The 2020 PDD is 54% of the reservoir capacity of 500kL 
 The minimum level required for C.t, with a target of 1 mg/L and flow at 3xPDD is less than 20% 
 60% of the reservoir provides 4 days to repair an issue for the average day demand 
 60% of the reservoir provides 1 day to repair an issue for the PDD 
 The Aerator is hydraulically linked to the reservoir 

 

Based on the available information capacity upgrades are not recommended for the Bredbo Reservoir.  



9.3.1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY FINDINGS 
ATTACHMENT 1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY  Page 127 

 

  

 

 

Snowy Monaro Villages Water Safety Scoping Study 

Final Page | 21 
 

 

 

Figure 3-8: Bredbo Reservoir and Aeration Tower. 

3.5.4 Disinfection 

Sodium hypochlorite dosing between the aeration tower and the reservoir is employed for disinfection with 
the storage and dosing equipment located inside a lined and heated room to avoid the lines freezing (Figure 
3-9). The hypo is diluted to extend the life of the product. 

The building is in reasonable condition and could be reused in any upgrade with a new dosing system 
integrated into the WTP control system. 



9.3.1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY FINDINGS 
ATTACHMENT 1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY  Page 128 

 

  

 

 

Snowy Monaro Villages Water Safety Scoping Study 

Final Page | 22 
 

 

Figure 3-9: Bredbo Hypo Dosing. 

3.6 Proposed Site Location 

On review of the reservoir location, the infrastructure is located on approximately 1,500m2 lot DP570008, 
surrounded by DP 852025. Access is from North Street/Yaouk Street by an easement on an informal gravel 
road. 

In considering water treatment plants in the 200 to 500 kL/day capacity range (Hunter H2O, September 
2020) at a scoping level the footprint allowance for Bredbo is suggested as 500 m2 for process and 1500m2 
for sludge lagoons.  

In considering the available lot there are two areas, one to the front and one to the rear of the lot where there 
is land available for treatment infrastructure. The front area is used for vehicle access, in particular for water 
trucks to deliver water into the reservoir. The rear area is approximately 13m x 18m (Figure 3-10).  

The area to the rear of the lot may be able to be used for a process building and the associated access, 
parking and tankage, however it would be a very tight fit and not an ideal solution over the medium to long 
term. In addition, this would constrain residual handling options to collection and irrigation on privately held 
land. With only one option for the irrigation this would leave SMRC exposed to the whims of the land owner. 

As such it is recommended to investigate the purchase of land adjacent to the existing lot to remove 
constraints around land area and management of residuals. Following the site visit, the area to the west is 
preferred as it is more level with an indication of the area provided in Figure 3-10.  



9.3.1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY FINDINGS 
ATTACHMENT 1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY  Page 129 

 

  

 

 

Snowy Monaro Villages Water Safety Scoping Study 

Final Page | 23 
 

 

Figure 3-10: Bredbo Reservoir Lot Showing Location Option to the West. 

3.7 Shortlisted Options 

Following a consideration of barriers available to manage the identified raw water hazards for Bredbo, the 
following three treatment trains were shortlisted for further assessment and comparison. 

 Option 1 – Direct Media Filtration 

 Option 2 – DAF/F 

 Option 3 – Direct Membrane Filtration (MF or UF) 

The existing aerator will be retained to be part of the treatment process for iron removal (and CO2 reduction). 
Confirmation of condition and design is required during the next phase of the project. 

3.7.1 Comparison of Options Against Health Based Targets 

Table 3-4 presents the LRV removal expectation for the shortlisted options. The pathogen removal credits 
are taken from the WSAA guideline (WSAA 2015) and for membranes are indicative. As membrane suppliers 
have had to work with log removals for the last 20 years, each manufacturer has their own validation 
information for the rejection of virus and protozoans. 

None of the options reaches the best practice benchmark for a Category 4 with all having some level of 
shortfall. Noting that the assessment of a Category 4 raw water was conservative and based on a desktop 
assessment that concluded a direct connection to surface water and the presence of microbiological 
hazards. 

Based on industry best practice UV disinfection is recommended for all options to provide a multi barrier 
approach. 



9.3.1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY FINDINGS 
ATTACHMENT 1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY  Page 130 

 

  

 

 

Snowy Monaro Villages Water Safety Scoping Study 

Final Page | 24 
 

Table 3-4: LRV Expectation for the Shortlisted Options. 

 

Log Reduction Values  

Bacteria Virus Cryptosporidium Process Critical Limits 

Required Treatment  

(Category 4 Source) 
6.0 6.0 5.5  

Option 1  

Direct Filtration 1.0 1.0 2.5 – 3.5 

Log removals based on a 95th 
percentile of <0.3NTU. 

Crypto reduction dependent on the 
filtered water turbidity. 

Chlorination  4.0 4.0 0.0 

C·t > 15 mg·min/L with pH < 8.5 at all 
water temperatures. 

Feed water turbidity < 1.0 NTU. 

Total 5.0 5.0 2.5 – 3.5  

Shortfall or Excess 
Log Removal 

1.0 1.0 2.0 to 3.0 Shortfall can be addressed by UV 

     

Option 2     

DAFF 2.0 2.0 3.0 – 4.0 

Log removals based on a 95th 
percentile of <0.3NTU. 

Crypto reduction dependent on the 
filtered water turbidity. 

Chlorination  4.0 4.0 0.0 

C·t > 15 mg·min/L with pH < 8.5 at all 
water temperatures. 

Feed water turbidity < 1.0 NTU. 

Total 6.0 6.0 3.0 – 4.0  

Shortfall or Excess 
Log Removal 

0 0 1.5 to 2.5 Shortfall can be addressed by UV 

     

Option 3  

Direct Membrane 
Filtration 

4.0 2.0 4.0 
Log removals based on a 95th 
percentile of <0.3NTU 

Chlorination  4.0 4.0 0.0 

C·t > 15 mg·min/L with pH < 8.5 at all 
water temperatures. 

Feed water turbidity < 1.0 NTU. 

Total 8.0 5.0 4.0  

Shortfall or Excess 
Log Removal 

2.0 0 1.5 Shortfall can be addressed by UV 

 

3.7.2 Common Elements 

3.7.2.1 Residuals Handling 

The preferred option for residuals handling is to utilise two sludge lagoons for balancing instantaneous flows 
and capturing, and ultimately drying, solids. Supernatant will then be returned to the WTP or irrigated locally. 

As a backup, to allow for the lagoon level to be lowered, irrigation of council or private land should be 
considered as during Winter only in the order of 5kL/day can be returned through the WTP whilst meeting 
the good practice target of returning less than 10% as an instantaneous flow. Suitable irrigation locations 
would need to be identified and confirmed in the concept design. 



9.3.1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY FINDINGS 
ATTACHMENT 1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY  Page 131 

 

  

 

 

Snowy Monaro Villages Water Safety Scoping Study 

Final Page | 25 
 

3.7.2.2 UV Treatment Barrier 

Based on the assessment of the source as being a Category 4, UV is recommended to ensure a multi barrier 
approach to chlorine resistant protozoa. Hence regardless of the process train a UV system is 
recommended. 

3.7.2.3 Chlorine Disinfection 

Liquid sodium hypochlorite is preferred (verbal communication site visit 02/09/2020) with a new dosing 
system to be provided with any new treatment infrastructure. 

3.7.2.4 Aeration 

The existing aerator will be retained but will require modification to divert water from the aerator to the new 
infrastructure. 

3.7.2.5 Fire Risk 

The site is close to town and surrounded by open grassland, hence the fire attack level is expected to be 
low. 

Recommend a fire attack study be completed to inform the materials and construction methods for the WTP. 

3.7.2.6 Power Availability 

Site power is delivered via overhead lines and available capacity will need to be confirmed during the next 
phase. 

3.7.3 Option 1 – Direct Media Filtration 

Raw water would be pumped to the WTP from one or both bores at a constant rate to the existing aeration 
unit. From the aerator collection well the water will be pumped through a bank of media filters, receiving a 
coagulant (likely ACH to have minimal impact on the pH) and coagulation/flocculation time in an empty 
pressure media filter prior to filtration. 

Depending on the raw water pH and the selected coagulant, pH correction (through acid or alkali dosing) 
may be required prior to coagulant dosing to achieve the optimal coagulation pH range. Filtered water would 
then pass through a UV unit prior to chlorination and entry into the treated water storage reservoir. 

 



9.3.1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY FINDINGS 
ATTACHMENT 1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY  Page 132 

 

  

 

 

Snowy Monaro Villages Water Safety Scoping Study 

Final Page | 26 
 

 

Figure 3-11: Schematic of the Bredbo Direct Media Filtration WTP. 

 

The key elements of Option 1 are: 

1. Aeration 
i. Oxidation of soluble metals and stripping of free CO2 from the groundwater in the existing 

aerator. 

2. Coagulation and flocculation 
i. Addition of a coagulant to bring particles together and convert some dissolved organic carbon 

into total organic carbon that can be filtered 
ii. Flocculation time of 10 to 15 minutes to assist the growth of coagulated particles to enhance 

their capture in the filter. 
a. High level estimate for coagulant usage is less than 500L/annum allowing for delivery of 

15L packages with small pumped transfer into a 100L to 200L tank.  

3. Pressure media filtration 
i. Water pumped from the aerator collection well through the process and into the reservoir 
ii. Filtration rate of less than 10 m3/hr per m2 of surface area (m/hr) 
iii. In the order of 2.5m2 of filtration surface area provided in 2 to 5 individual pressure media filters 

4. Sludge lagoons, At a yearly production of 33 ML (90 kL/day) 
i. An estimated TSS of 20 mg/L (conservative) 
ii. There is a production of 21.8m3 of 3% TSS sludge 
iii. Provide 2 lagoons, each at least 15m long and 5m wide 
iv. Supernatant pump station to return supernatant to the outlet of the aerator 

5. Ultraviolet disinfection 
i. Dose of 40 mJ/cm2 to target protozoa 

6. Chlorine disinfection with C.t in the reservoir 

 

3.7.4 Option 2 – DAFF or DAF followed by Filtration 

Raw water would be pumped to the WTP from one or both bores at a constant rate to the existing aeration 
unit. From the aerator collection well the water will be dosed with a coagulant, ACH, and transferred to a 
coagulation/flocculation tank at a constant rate. The coagulated and flocculated water will then enters the 
DAFF cell and is contacted with small microbubbles, released from solution, following the introduction of an 
air saturated water stream, which attach to flocs as they rise to the surface. The clarified water is either 

Bore Water
Pump Station Filter 1

Filter 2

Storage Reservoir

UV

C
h

lo
ri

n
e

Sludge Lagoon 1 Sludge Lagoon 2

Supernatant 
Pump

A
C

H

Bore 1 
&2

Aerator

Static 

Mixer

Irrigation

Flocculation



9.3.1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY FINDINGS 
ATTACHMENT 1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY  Page 133 

 

  

 

 

Snowy Monaro Villages Water Safety Scoping Study 

Final Page | 27 
 

removed from underneath the DAF (in the case of a straight DAF process) or passes directly onto the filter 
under the DAF (in the case of an in-filter DAF or DAF on filter process – commonly referred to as a DAFF 
process). The float is removed periodically using a mechanical scraping mechanism or a temporary flooding 
process and is assisted via water sprays to separate the float from the walls.     

The saturated air stream is prepared by pumping clarifier or filtered water into a high pressure saturator 
where air is introduced. Under these high pressure conditions, the water becomes saturated with air. The air 
saturated water is then returned to the DAF injection system and bubbles are released via a pressure drop 
provided from a dispersion valve. This pressure drop releases the micro bubbles from the water and allows 
them to contact with the flocs and a float is formed. 

Depending on the raw water pH and the selected coagulant, pH correction (through acid or alkali dosing) 
may be required prior to coagulant dosing to achieve the optimal coagulation pH range. 

Filtered water would then pass through a UV unit prior to chlorination and entry into the treated water storage 
reservoir. 

 

Figure 3-12: Schematic of the Bredbo DAFF WTP. 

The key elements of Option 2 are: 

1. Aeration 
i. Oxidation of soluble metals and stripping of free CO2 from the groundwater in the existing 

aerator. 

2. Coagulation and flocculation 
i. Addition of a coagulant to bring particles together and convert some dissolved organic carbon 

into total organic carbon that can be filtered 
ii. Flocculation time of 10 to 15 minutes to assist the growth of coagulated particles to enhance 

their capture in the filter. 
iii. High level estimate for coagulant usage is less than 500L/annum allowing for delivery of 15L 

packages with small pumped transfer into a 100L to 200L tank. 

3. Floatation 
i. Floatation of the flocculated water through contacting with microbubbles with the maximum 

recycle rate of 15% and loading rate of 10 m/h. 
ii. In the order of 2.2 m2 of DAF surface area provided in 2 to 5 individual DAF as a straight DAF 

process or as DAFF process. 

4. Gravity Media filtration 
i. Filtration of the clarified water through passing onto the media filter under the DAF or in 

separate gravity media filters 
ii. Filtration rate of 10 m3/hr per m2 of surface area (m/hr) 

Bore Water
Pump Station

Storage Reservoir

UV

C
hl

o
ri

n
e

Sludge Lagoon 1 Sludge Lagoon 2

Supernatant 
Pump

A
C

H

Bore 1 
&2

Aerator

DAFF Unit

Static 

Mixer

Backwash 
PumpCompressed 

Air Supply

Air 

Receivers
DAF 

Saturators

DAF Recycle 

Pumps

Filtered Water

DAF Float

Filter B
ackw

ash W
ash W

ater

Irrigation



9.3.1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY FINDINGS 
ATTACHMENT 1 SNOWY MONARO VILLAGES WATER SAFETY SCOPING STUDY  Page 134 

 

  

 

 

Snowy Monaro Villages Water Safety Scoping Study 

Final Page | 28 
 

iii. In the order of 2.2 m2 of filtration surface area provided in 2 to 5 individual gravity media filters 
or underneath the DAF units. 

5. Sludge lagoons 
i. At a yearly production of 33 ML (90 kL/day) 
ii. An estimated TSS of 20 mg/L (conservative) 
iii. There is a production of 21.8m3 of 3% TSS sludge 
iv. Provide 2 lagoons, each at least 15m long and 5m wide 
v. Supernatant pump station to return supernatant to the outlet of the aerator 

6. Ultraviolet disinfection 
i. Dose of 40 mJ/cm2 

7. Chlorine disinfection 

3.7.5 Option 3 – Membrane Filtration 

Raw water would be pumped to the WTP from one or both bores at a constant rate to the existing aeration 
unit. From the aerator collection well the water will be dosed with a coagulant, ACH, and transferred to a 
coagulation/flocculation tank at a constant rate. 

The coagulated and flocculated water will then be pumped through a strainer, a membrane filter, a UV unit 